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	TRANSFER OF CARE FORM
Low Molecular Weight Heparin (LMWH) for the treatment of DVT / PE associated with cancer in palliative patients 
[discharged from Oncology service]


	Section A: To be completed by the initiating organisation / clinician 

	Patient Details:   
Name: 
Hospital Number: 
NHS Number: 

	GP Practice Details:
Name: 
Address: 
Tel no: 
Fax no: 
NHS.net e-mail: 
	Consultant Details:

Consultant Name: 
Organisation Name: 
Clinic Name: 
Address: 
Tel no: 
Fax no: 

	Next hospital appointment (if applicable): 

	Dear Dr. 
Your patient has been diagnosed with a DVT/PE. Your patient was initiated on 
The Royal Marsden and Croydon Health Services do not provide an anti-coagulation clinic for palliative patients discharged from Oncology Services. We would therefore be grateful if you could continue their on-going anti-coagulation care and management.

We use LMWH in preference to Warfarin for the treatment of DVT/PE in oncology patients because of their underlying cancer diagnosis (particularly for patients undergoing active anti-cancer treatment).  LMWHs are deemed superior to warfarin for the whole treatment course and may also be given in place of warfarin to patients undergoing chemotherapy which can often interact with warfarin. 

We recommend LMWH for 3-6 months (DVT), 6-12 months (PE) or for life where indicated. Please refer to table overleaf and contact your CCG Medicines Management Team for advice if required..
I have supplied the first 
The patient requires treatment with 
Indication for anti-coagulation  

(Tick box)

 FORMCHECKBOX 
 DVT

State location(s) of clot: 

Current Weight (kg):

 FORMCHECKBOX 
 PE                              

 FORMCHECKBOX 
 Recurrent multiple VTE                              

Date: 
Relevant Medical History


Ultrasound Result


CTPA Result


Platelet count

Renal Function (eGFR)


Date anti-coagulation started


Name and dose of current anti-coagulation


Anticipated total duration of treatment (tick)

 FORMCHECKBOX 
 3mths    FORMCHECKBOX 
 6mths    FORMCHECKBOX 
 12mths   FORMCHECKBOX 
 life-long   
 FORMCHECKBOX 
 other (please specify) 
Date anti-coagulation due to finish (please state “life-long” if not intended to stop) 


	Prescribing information 
· Essential information such as dose, weight, renal function, indication and duration of treatment is included to ensure that future doses are safe.

· Ensure you are using an accurate patient weight. Accurate patient weight should be obtained and recorded at first contact with primary care after discharge and throughout treatment as appropriate – i.e. where there has been rapid weight loss or gain.

· Renal Function: The risk of bleeding may be increased when the patient has existing severe renal impairment (eGFR <30). A dose reduction and monitoring of factor Xa may be required or alternatively use unfractionated heparin (refer to hospital). Unless otherwise directed, renal function should be checked as a minimum once every 6 months. Contact your local Acute Trust Anticoagulation service or Palliative Care Team for advice on the appropriateness and frequency of monitoring patient renal function. 

· Monitoring Factor Xa: Treatment regimens do not require Factor Xa anticoagulation monitoring unless patients have severe renal impairment, severe hepatic impairment or at a known increased risk of bleeding. The GP does not need to routinely monitor this. 

· The dose in product information is 175units per kilogram for treatment of DVT or PE.

· Prescription must have a STOP date specified and documented on the prescription and in the consultation medical notes within the GP practice.
· Local prescribing support is detailed in Appendix 1
If you need any further information or do not feel that you have sufficient information to be able to prescribe, please don’t hesitate to contact us on the numbers provided below and ask for the doctor in charge of the patient’s care.

	
	Royal Marsden

Tel: 020 8642 6011 (Sutton) 
Tel: 020 7352 8171 (Fulham Road)
	Croydon Health Services

Tel: 020 8401 3000 ext 4327 – Dr Buttriss

	

	Yours sincerely


Consultant Oncologist/Palliative Care


	 FORMCHECKBOX 
 I confirm that I have prescribed the initial 
 FORMCHECKBOX 
 I confirm that the patient has had the dose assessed with respect to efficacy and tolerability, and the dose titrated 

     accordingly.

 FORMCHECKBOX 
 I confirm that the patient / carer / community nurse (delete as applicable) is able to administer the dose accordingly. 

 FORMCHECKBOX 
 I confirm that I have provided a 
 FORMCHECKBOX 
 I confirm the patient has consented to treatment.
Name of Clinician: 



	Section B: To be completed where the GP is unwilling to take on prescribing responsibility and returned to the hospital consultant (details above) within 2 weeks. If returned via e-mail use NHS.NET account only.

	 FORMCHECKBOX 
 I am not willing to accept the transfer of care for this patient for the following reason: 
……………………………………………………………………………………………………………….
……………………………………………………………………………………………………………….

GP name: 


	Equivalent doses of Low Molecular Weight Heparin preparations

	LMWH
	Licensed use includes DVT/PE in cancer patients?
	Treatment dose for PE/DVT
	Example for 70kg patient

	Tinzaparin
	Yes
	Treatment of deep-vein thrombosis and of pulmonary embolism in patients with solid tumours, by subcutaneous injection, 175 units/kg once daily
	70 x 175 = 12,250units

	Enoxaparin
	No 
	Treatment of deep-vein thrombosis or pulmonary embolism, by subcutaneous injection, 1.5 mg/kg (150 units/kg) once daily
	70 x 1.5 = 105mg

	Dalteparin
	Yes*
	Treatment and prophylaxis of venous thromboembolism in patients with solid tumours, by subcutaneous injection, 

40–56 kg, 7500 units daily; 

57–68 kg, 10 000 units daily; 

69–82 kg, 12 500 units daily; 

83–98 kg, 15 000 units daily; 

99 kg and over, 18 000 units daily;
	Body weight 69-82kg = 12,500units


*Consult local anticoagulation services guidance or seek advice before switching between LMWH preparations
Appendix 1 - Flowchart for prescribing process and support for GPs
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Local Palliative Care Services





Acute Trust Anticoagulation services





Patient is discharged from acute care with 2 weeks of LMWH, patient information and discharge plan / dedicated letter to GP re LMWH





Patient has diagnosis of VTE (DVT or PE) or is unsuitable for management with oral anticoagulants e.g. has cancer diagnosis, liver dysfunction or not sufficient prognosis to stabilise on oral anticoagulant – and is stabilised on LMWH








Patient is under the care of the Palliative Care Team in the Acute Trust








GP to prescribe LMWH, and monitor ongoing clinical condition, weight & renal function in community





Community Adult Nursing





GP supported to prescribe by…








Specialist Palliative Care advice on symptom control and supporting decision making about stopping / continuing anticoagulants at the end of life





Weight / update on clinical condition e.g. bleeding risk





Haematological advice on dose reduction with declining renal function and clinical monitoring of renal function








Developed by Royal Marsden Hospital: 22.07.16


Review date: November 2018 (or earlier if indicated)
Approved by South West London Medicines Optimisation Group: 24.11.16
Participating CCGs: Croydon, Merton, Sutton, Wandsworth
Participating Providers: Croydon Health Services, Royal Marsden Hospital 
Developed by Royal Marsden Hospital: 22.07.16


Review date: November 2019 (or earlier if indicated)
Approved by South West London Medicines Optimisation Group: 24.11.16
Participating CCGs: Croydon, Merton, Sutton, Wandsworth
Participating Providers: Croydon Health Services, Royal Marsden Hospital 
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